

Delivery Address:

1/15 Pickering Road Mulgrave Vic 3170

Telephone: Facsimile:

Email Address:

Web Address:

Postal Address: PO Box 5111

Brandon Park Vic 3150

61 3 9560 2759 61 3 9560 2769 info@melbtest.com.au www.melbtest.com.au

Mechanical Testing

- Tensile
- Compression
- Bend
- Flexure
- Proof Load
- Structures
- Fasteners
- Composites
- Concrete
- Fatigue
- Scaffolds
- Formwork
- Force Calibrations





Melbourne Testing Services Pty Ltd

Telephone: 03 9560 2759 Facsimile: 03 9650 2769

Email: info@melbtest.com.au Web: www.melbtest.com.au

TEST CERTIFICATE

FOR REPORT NO. MT-14/705-A

CLIENT:

SAFETY ROOF ANCHORS

UNIT 22/108 OLD PITTWATER ROAD

Brookvale NSW 2100

PRODUCT CODE:

AA407K 360° Swivel Anchor

STANDARD REFERENCE: AS/NZS 5532:2013

MANUFACTURING REQUIREMENTS FOR SINGLE-POINT ANCHOR DEVICE USED FOR HARNESS-BASED WORK

AT HEIGHT

TEST COMMENTS:

The tests as reported in MT-14/705-A, confirm that the above SAFETY ROOF ANCHOR single point, fixed, fall-arrest anchorage device has successfully passed the static and dynamic performance requirements as specified in AS/NZS 5532:2013 for a 15kN capacity anchor rating.

NOTES:

- 1) Melbourne Testing Services Pty Ltd shall not be liable for loss, cost, damages or expenses incurred by the client or any other person or company, resulting from the use of any information or interpretation given in this report. In no case shall MTS be liable for consequential damages including, but not limited to, lost profit, damages for failure to meet deadlines and lost production arising from this report. This document shall not be reproduced except in full and relates only to the items tested.
- 2) This certificate is specific to the fall arrest systems by Anchor Safe Systems in their state at the time of testing. It should not be taken as a statement that all similar assemblies in all states of repair, would also perform in the same manner.
- 3) It remains the responsibility of the client to ensure that the tested fall arrest system is representative of the entire product batch.
- 4) MTS shall take no responsibility for the installation of the fall arrest system as described herein.
- 5) The tests reported in Report No. MT-14/705-A were conducted in accordance with the client's specific instructions and were carried-out to demonstrate the system performance in terms of AS/NZS 5532.2013.
- 6) MTS shall take no responsibility for the overall conformance of the fall arrest system as required by AS/NZS 5532.2013.

Dr. Siva Naidoo

SENIOR PROJECT ENGINEER DATE: 29TH SEPTEMBER 2014